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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

Appendix D. Cabinet Radiated Spurious Emission

Temperature : 21.1~23.1°C

Test Engineer : Bigshow Wang and Quentin Liu
Relative Humidity : 49~58%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

2343.936 50.49 -23.51 74 44.4 27 15.95 | 36.86 | 100 17 P H
2389.184 39.33 -14.67 54 32.85 27.31 16.03 | 36.86 | 100 17 A H
* 2412 76.26 - - 69.58 27.47 16.07 | 36.86 | 100 17 P H
* 2412 73.01 - - 66.33 27.47 16.07 | 36.86 | 100 17 A H
H

802.11b
H

CHO01

2380.224 49.94 -24.06 74 43.55 27.24 16.01 | 36.86 | 372 | 157 P \

2412MHz
2387.728 39.33 -14.67 54 32.86 27.3 16.03 | 36.86 | 372 | 157 A |V
* 2412 79.07 - - 72.39 27.47 16.07 | 36.86 | 372 | 157 P \
* 2412 75.66 - - 68.98 27.47 16.07 | 36.86 | 372 | 157 A |V
\
\
2382.336 49.7 -24.3 74 43.28 27.26 16.02 | 36.86 | 100 16 P H
2389.871 39.28 -14.72 54 32.79 27.32 16.03 | 36.86 | 100 16 A H
* 2437 75.96 - - 69.09 27.62 16.11 | 36.86 | 100 16 P H
* 2437 72.66 - - 65.79 27.62 16.11 | 36.86 | 100 16 A H
2494.014 50.73 -23.27 74 43.5 27.88 16.2 36.85 | 100 16 P H

802.11b
2498.467 40.09 -13.91 54 32.85 27.89 16.2 36.85 | 100 16 A H

CH 06

2350.141 50.22 -23.78 74 44.12 27 1596 | 36.86 | 363 | 158 P \

2437MHz
2388.775 39.28 -14.72 54 32.8 27.31 16.03 | 36.86 | 363 | 158 AV
* 2437 79.17 - - 72.3 27.62 16.11 | 36.86 | 363 | 158 P \
* 2437 75.87 - - 69 27.62 16.11 | 36.86 | 363 | 158 AV
2498.175 50.89 -23.11 74 43.65 27.89 16.2 36.85 | 363 | 158 P \
2498.905 40.12 -13.88 54 32.87 27.9 16.2 36.85 | 363 | 158 AV

TEL : 886-3-327-0868 Page Number : D1-1 of 15

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 75.5 - - 68.45 27.75 16.15 | 36.85 | 100 14 P H
* 2462 72.14 - - 65.09 27.75 16.15 | 36.85 | 100 14 A H
2487.808 51.42 -22.58 74 44.23 27.85 16.19 | 36.85 | 100 14 P H
2496.832 40.13 -13.87 54 32.89 27.89 16.2 36.85 | 100 14 A H
H
802.11b
H
CH11
* 2462 80.16 - - 73.11 27.75 16.15 | 36.85 | 399 149 P \%
2462MHz
* 2462 76.99 - - 69.94 27.75 16.15 | 36.85 | 399 149 A \Y
2499.232 51.13 -22.87 74 43.88 27.9 16.2 36.85 | 399 149 P \%
2497.552 40.13 -13.87 54 32.89 27.89 16.2 36.85 | 399 149 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-2 of 15
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.05 -34.95 74 57.91 32.44 9.41 60.71 - - P H
H
H
802.11b
H
CHO1
4824 40.58 -33.42 74 59.44 32.44 9.41 60.71 - - P \%
2412MHz
\%
\%
\%
4874 40.35 -33.65 74 59.06 32.6 9.4 60.71 - - P H
7311 42.28 -31.72 74 55.69 36.66 10.85 | 60.92 - - P H
H
802.11b
H
CH 06
4874 39.65 -34.35 74 58.36 32.6 9.4 60.71 - - P \%
2437MHz
7311 42.43 -31.57 74 55.84 36.66 10.85 | 60.92 - - P \%
\Y
\Y
4924 39.16 -34.84 74 57.76 32.74 9.38 60.72 - - P H
7386 40.67 -33.33 74 54.21 36.5 10.91 | 60.95 - - P H
H
802.11b
H
CH11
4924 39.22 -34.78 74 57.82 32.74 9.38 60.72 - - P \%
2462MHz
7386 40.67 -33.33 74 54.21 36.5 1091 | 60.95 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : D1-3 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2340.14 49.74 -24.26 74 43.66 27 15.94 | 36.86 | 100 188 P H
2388.775 39.29 -14.71 54 32.81 27.31 16.03 | 36.86 | 100 188 A H
* 2437 75.36 - - 68.49 27.62 16.11 | 36.86 | 100 188 P H
* 2437 68.13 - - 61.26 27.62 16.11 | 36.86 | 100 188 A H
2497.518 51.8 -22.2 74 44.56 27.89 16.2 36.85 | 100 188 P H

802.11g
2497.956 40.12 -13.88 54 32.88 27.89 16.2 36.85 | 100 188 A H

CH 06

2345.483 50.8 -23.2 74 44.71 27 15.95 | 36.86 | 400 69 P \Y

2437MHz
2389.734 39.31 -14.69 54 32.82 27.32 16.03 | 36.86 | 400 69 A |V
* 2437 77.84 - - 70.97 27.62 16.11 | 36.86 | 400 69 P \Y
* 2437 70.35 - - 63.48 27.62 16.11 | 36.86 | 400 69 A |V
2494.671 52.25 -21.75 74 45.02 27.88 16.2 36.85 | 400 69 P \Y
2497.007 40.11 -13.89 54 32.87 27.89 16.2 36.85 | 400 69 A |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-4 of 15

FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 38.59 -35.41 74 57.3 32.6 9.4 60.71 - - P H
7311 42.26 -31.74 74 55.67 36.66 10.85 | 60.92 - - P H
H

802.11g
H

CH 06
4874 38.87 -35.13 74 57.58 32.6 9.4 60.71 - - P \Y

2437MHz
7311 42.88 -31.12 74 56.29 36.66 10.85 | 60.92 - - P \Y
\Y
\Y

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-5 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2344.524 49.8 -24.2 74 43.71 27 15.95 36.86 105 196 P H
2387.953 39.31 -14.69 54 32.84 27.3 16.03 36.86 105 196 A H
* 2437 76.05 - - 69.18 27.62 16.11 | 36.86 | 105 | 196 P H
* 2437 67.57 - - 60.7 27.62 16.11 | 36.86 | 105 | 196 A | H
802.11ax 2496.058 51.34 -22.66 74 4411 27.88 16.2 36.85 105 196 P H
HE20 Full 2499.051 40.12 -13.88 54 32.87 27.9 16.2 36.85 | 105 | 196 A | H
CH 06 2382.199 49.81 -24.19 74 43.39 27.26 16.02 36.86 363 147 P \%
2437MHz 2389.871 39.32 | -14.68 54 3283 | 2732 | 16.03 | 36.86 | 363 | 147 | A | V
* 2437 78.27 - - 71.4 27.62 16.11 36.86 363 147 P \%
* 2437 70.16 - - 63.29 27.62 16.11 36.86 363 147 A \%
2493.941 50.79 |-23.21 74 43.56 27.88 16.2 36.85 | 363 | 147 P |V
2496.715 40.12 -13.88 54 32.88 27.89 16.2 36.85 363 147 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-6 of 15
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.14 -34.86 74 57.85 32.6 9.4 60.71 - - P H
7311 42.16 -31.84 74 55.57 36.66 10.85 60.92 - - P H
802.11ax H
HE20 Full H
CH 06 4874 38.36 |-35.64 74 57.07 32.6 9.4 60.71 - - P |V
2437MHz 7311 42.12 | -31.88 74 55.53 | 36.66 | 10.85 | 60.92 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-7 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2368.362 50.79 -23.21 74 4451 27.15 15.99 | 36.86 | 147 197 P H
2389.46 39.32 -14.68 54 32.83 27.32 16.03 | 36.86 | 147 197 A H
* 2437 84.2 - - 77.33 27.62 16.11 | 36.86 | 147 197 P H
* 2437 75.48 - - 68.61 27.62 16.11 | 36.86 | 147 197 A H
802.11ax
2491.386 50.5 -23.5 74 43.29 27.87 16.19 | 36.85 | 147 197 P H
HE20
2496.131 40.12 -13.88 54 32.89 27.88 16.2 36.85 | 147 197 A H
Partial 26/4
2387.816 50.22 -23.78 74 43.75 27.3 16.03 | 36.86 | 400 144 P \Y
CH 06
2389.597 39.29 -14.71 54 32.8 27.32 16.03 | 36.86 | 400 144 A |V
2437MHz
* 2437 84.9 - - 78.03 27.62 16.11 | 36.86 | 400 144 P \Y
* 2437 77.03 - - 70.16 27.62 16.11 | 36.86 | 400 144 A |V
2495.109 50.05 -23.95 74 42.82 27.88 16.2 36.85 | 400 144 P \Y
2496.934 40.1 -13.9 54 32.86 27.89 16.2 36.85 | 400 144 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-8 of 15

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 38.68 -35.32 74 57.39 32.6 9.4 60.71 - - P H
7311 42.15 -31.85 74 55.56 36.66 10.85 | 60.92 - - P H
802.11ax
H
HE20
H
Partial 26/4
4874 42.62 -31.38 74 61.33 32.6 9.4 60.71 - - P \Y
CH 06
7311 43.89 -30.11 74 57.3 36.66 10.85 | 60.92 - - P \Y
2437MHz
\Y
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-9 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2331.756 50.12 -23.88 74 44.05 27 1593 | 36.86 | 100 | 186 P H
2388.498 39.28 -14.72 54 32.8 27.31 16.03 36.86 100 186 A H
* 2437 69.55 - - 62.68 27.62 16.11 | 36.86 | 100 | 186 P H
* 2437 60.8 - - 53.93 27.62 16.11 | 36.86 | 100 | 186 A | H
802.11ax 2497.344 51.15 |-22.85 74 4391 | 27.89 162 | 36.85 | 100 | 186 | P | H
HE40 Full 2496.099 40.1 -13.9 54 32.87 27.88 16.2 36.85 | 100 | 186 A | H
CH 06 2336.46 49.98 -24.02 74 43.9 27 15.93 36.86 400 145 P \%
2437MHz 2389.968 39.33 | -14.67 54 3284 | 2732 | 16.03 | 36.86 | 400 | 145 | A | V
* 2437 71.05 - - 64.18 27.62 16.11 36.86 400 145 P \%
* 2437 62.89 - - 56.02 27.62 16.11 36.86 400 145 A \%
2488.712 50.88 |-23.12 74 43.69 27.85 16.2 36.85 | 400 | 145 P |V
2496.099 40.14 -13.86 54 3291 27.88 16.2 36.85 400 145 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : D1-10 of 15

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4874 39.64 -34.36 74 58.35 32.6 9.4 60.71 - - P H
7311 43.55 -30.45 74 56.96 36.66 10.85 60.92 - - P H
802.11ax H
HE40 Full H
CH 06 4874 39.42 -34.58 74 58.13 32.6 9.4 60.71 - - P \%
2437MHz 7311 43.5 -30.5 74 56.91 | 36.66 | 10.85 | 60.92 - - P |V
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : D1-11 of 15

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 (SHF)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
36491 46.26 -27.74 74 62.57 4291 -0.81 58.41 - - P H
H
2.4GHz H
802.11ax H
HE40 36505.5 45.84 -28.16 74 62.15 42.9 -0.81 584 - - P \%
SHF v
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE40 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
30.97 33.06 -6.94 40 40.86 24.01 0.67 32.48 - - P H
120.21 33.23 -10.27 43.5 47.22 17.23 131 32.53 - - P H
250.19 39.8 -6.2 46 51.94 18.35 1.96 32.45 - - P H
375.32 35.54 |-10.46 46 44.85 20.85 2.3 32.46 - - P H
2 AGHz 741.98 36.47 -9.53 46 37.72 | 27.75 33 323 - - P | H
802.11ax 960.23 40.52 | -13.48 54 36.85 30.95 3.85 31.13 - - P H
HE40 30.97 37.51 -2.49 40 45.31 24.01 0.67 32.48 100 203 Q \%
LF 120.21 33.3 -10.2 435 47.29 17.23 1.31 | 3253 - - P |V
239.52 32.29 -13.71 46 45.89 16.94 1.92 32.46 - - P \%
359.8 30.53 -15.47 46 40.14 20.58 2.26 32.45 - - P \%
729.37 35.17 |-10.83 46 36.94 27.29 3.27 32.33 - - P |V
914.64 37.54 -8.46 46 36.14 29.1 3.73 31.43 - - P \%
1. No other spurious found.
2. All results are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : D1-14 of 15
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : D1-15 of 15

FAX : 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 21.1~23.1°C

Test Engineer : Bigshow Wang and Quentin Liu
Relative Humidity : 49~58%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : E1-10f 34
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

5+4 Horizontal Fundamental

A @BuVim)

Date: 20221019 el (g8 Date: 2022-10-19
1300) 1300
1200) 1200
1100) 0|
1000) 1000
909 90|
s00) 800) 1 eI
700 SN 700
s00) X 600]
/N yw———
00) 500072 — e bl o
400) 00|
300 300
20 200)
109 100)
310 2920, 2340, 2360, 2380, 2400, 22 000 300 1500, 4700 1900, 2100, 2300, 2600. 2700, 0
Frequency (Miz) Frequency (MHz)
+03CHI5-HY Site 03CHI5HY
Condition + PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20221019

— [—
a0 o
byl byl
g wod
11og woq
g g
s " :
- g
w //ﬂ\ wd
g / ag
ot N N N O N W

s g
s g
s g

o o 0 e 0 m I I o

- I— L

e . s o
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : E1-2 of 34
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
5+4 Vertical Fundamental
i
e = 32‘2 i =2
u A
50.0) 00| bAoA rhgiefilansbonbed
s
Site :03CHI5-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition :PEAK_74 3m 9120D_02294_220623 VERTICAL
RO 00D 000Kz VoW Co0Rs s WTAUTs RO T000000k 1 VoW 2005 000K SWTALT0
Peak
70.0f ™ 70.0|
A0.0| i e S |
s
Site :03CHI5-HY Site. :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
ROWELOGD 000Kz VoW G010 SurTAuto oML 00K VO 0T WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
5+4 Horizontal Fundamental
o
60.0) \ 60.0|
50.0) 3 50.0) e e i o s S s
P e
o
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_220623 HORIZONTAL
RO 00D 000KE VoW SO0 Co0Ks s WA RO TO00 000k VoW 2005 000K« WAL
Peak
o N O N O B O A
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROWELOGD 000Kz VoW G010 DUt OO0 00K VO 0T WAt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+4

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20221019

PEAK_BE 74

B

109

21 2840, 250,

site +03CHIS-HY

260, 270, 2480, 2450, 2
Frequency (Hz)

Condition +PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 20221019

1300
1200
1109
1000
900
500
709

by N/W\“

s0al /!

400

AVG_BE_54]

300
209
109

a1 2440, 250,

Site +03CHI5-HY

2460, 270, 2a80. 2450,
Frequency (Hz)

Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

5+4 Vertical Fundamental

A (@BuVim) Date: 20221019

o
50| 1 s0.0| et NSl B tt d ttese)
o
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_220623 VERTICAL
oo bR sonsseaEoRs s St o0 b00kes et saamao S At
Peak

w00 / \ s0d

T R R

300 300]

209 200)

109 100

3102320, 2340, 2360, 2380, 200, 2420, 247 000 300, 1500, 700, 1s00 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : E1-6 of 34
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

5+4

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20221019

PEAK_BE 74

1

109

21 2840, 250, 260, 2t 2480,
Frequency (Hz)
site +03CHIS-HY
Condition +PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2450,

Left blank

Avg.

1 (@BuVim)

Date: 20221019

1300
1200
1109
1000
900
500

L R

600/~ Ao
/ \
s0l /

400)

AVG_BE_54]

300
209
109

a1 2440, 250, 2460, 270, 2a80.
Frequency (Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CH11 2462MHz
5+4 Horizontal Fundamental
o
09 PEAK_BE 14 209 PEAK 74
s / 60
50.0) : 5"-ﬂwwwwm«mww~wwwwwmww
o
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition 1 PEAK_74 3m 9120D_02294_220623 HORIZONTAL
RO 00D 000KE VoW SO0 Co0Ks s WA RO TO00 000k VoW 2005 000K« WAL
Peak
o
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROWELOGD 000Kz VoW G010 DUt OO0 00K VO 0T WAt
Avg.

TEL : 886-3-327-0868

Page Number : E1-8 of 34
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

5+4 Vertical Fundamental

A (@BuVim) Date: 20221019

R p—
o wnd
g 1ad
w00 wod
o wnd
e oy
09 //\,\\\ PEAK_ BE 74 80 PEAK 74|
iy 4
Py . o0
. } |
500) 00 b
o «od
by 0
xd 2
wd o
T T T e e oo oo Teos T T oo e
Honene e Heeasenc g
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition :PEAK_74 3m 9120D_02294_220623 VERTICAL
RBW-I00G000KH2 VBWE3000000KHz SWTAuto RBW-1000.000KHz VBW:3000000KHz SWT-Auto
o) oo 022109 et g oue2022:10.19
o wnd
g 1
0o 0d
o wnd
o8 oy
w09 w
70.0] / \/\\ 70.0|
600 ~ AVG_BE 84| e AVG 54
iy iy
L e |
o oo N -
by g
2 oy
wd o
L T T o R o5 Toe e TeeTeosTioHeo oo e
Honene e Hreaenc g
Site :03CH15-HY Site. :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

5+4

Horizontal

Fundamental

1 (0B

Date: 20221019

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
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wd wod
wog wod
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e Jfﬁwx o
50.0) 50| o e
o o e
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o B
e T i e e .
P e i
Site 1 03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo [ I ——
wod o
20d o
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Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

+ AV6_54 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

5+4

Horizontal

Fundamental

Peak

1 @BV

)

Date: 20221019

109

PEAK_BE 74

site
Condition

2840, 250,

+03CHIS-HY

+PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

260, 270, 2480, 2450, 2
Frequency (Hz)

Left blank

Avg.

1 (@BuVim)

Date: 20221019

I
600 AVG_BE_54]
500
400
300
209
109
a1 2440, 250, 2460, 270, 2a80. 2450,
Frequency (Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

5+4 Vertical Fundamental

A (@BuVim) Date: 20221019

o
700 AT 700] ==
- [N
500 A 500t I
o
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_220623 VERTICAL
oo bR sonsseaEoRs s St o0 b00kes et saamao S At
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site +03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition © AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number 1 E1-12 of 34
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

5+4

Vertical

Fundamental

Peak

1 @BV

)

Date: 20221019

109

PEAK_BE 74

1

site

21

Condition

2840, 250, 260, 2t 2480,
Frequency (Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120b_02294_220623 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2450, 2

Left Blank

Avg.

1 (@BuVim)

Date: 20221019

1300
1200
1109
1000
900
500
709
500
500
400
309
200
100

AVG_BE_54]

Site
Condition

2440, 250, 270, 2a80.

2460,
Frequency (Hz)

+03CHI5-HY
: AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-13 of 34



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO6 2437MHz - L
5+4 Horizontal Fundamental
wod
i
gl L L s R s e
wd
Site :03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
s0d
o
600 r\p | 60| )
s
| o S O s i B e =
s
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
B LOGH 00K VB OI0e Surtats B ELo00 00K Va0 W
Avg.

TEL : 886-3-327-0868

Page Number : E1-14 of 34
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

s gpuvim) e 20721018
1300
1200
09
1000
50
209 e PEAK_BE 74
7000 pa ™ s
“ “’\‘
500
Py
300
200
100
o7 B N T S
reasency i
site {03CHISHY
(Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
 RBW-I000.000KHz VBW3000.000KHz SWT:Ato
- vate 20721019
1300
1200
09
1000
50
s
700
soo~r”
500
\
Py
300
200
100
T B T I
Freasency i
site < 03CHIS Y
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-15 of 34



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

5+4 Vertical Fundamental

A (@BuVim) Date: 20221019

vt dBuvm) Date: 20224049

1304 1204
1200 1204
1o 100
100 100
a0 s0d
w09 s0d T
700) M\a\,« 700
a0 s0d
s ; J WWWMMMMMJ I———
109 100
300 304
204 204
10d 10d

P ) T E T a7 oo a0 0o Tato Zio0 o Zoo  Zo 560

Freauency (e Feauoncy ke
Site :03CH15-HY Site. 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition :PEAK_74 3m 9120D_02294_220623 VERTICAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

1 gBuvim) bat: 20221049 vl dBav Date: 2022049
1304 1204
1200 1204
ol 1o
100 100
a0 s0d
w09 s0d
700

- N
50.0) 50| »__“_v_'___,mj

300 300]

209 200)

109 100

3102320, 2340, 2360, 2380, 200, 2420, 247 000 300, 1500, 700, 1s00 2100 2300 2600. 2700, 3000
Froquency (1Hz) Froquency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : E1-16 of 34
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

5+4

Vertical

Fundamental

Peak

1 @BV

)

Date: 20221019

109

s

PEAK_BE 74

site

21

Condition

2840, 250, 260, 2t 2480,
Frequency (Hz)

+03CHIS-HY

+PEAK_BE_74 3m 9120b_02294_220623 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

2450, 2

Left blank

Avg.

1 (@BuVim)

Date: 20221019

1300
1200
1109
1000
900
500
709

500
400
309
200
100

mf\z/\\/\

AVG_BE_54]

a1

Site
Condition

2440, 250, 270, 2a80.

2460,
Frequency (Hz)

+03CHI5-HY
: AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2450, 2

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-17 of 34



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CH06 2437MHz - L

5+4 Horizontal Fundamental

Date: 2022:10-19 el By Date: 2022:10-19
1300 1300
1200 1200
1100 o
1000 1000
900 90

s00) s00) oecTa
700 s 700]
600) 600]
500 500] bbbttt e

S N R R S o
o i
s s
o g
o B
e — A i e e .
e e i
Site 1 03CHI5-HY Site 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo [ I T
wod o
20d o
wod wod
woq wod
o P
s g
70.0) L 70.0|
50.0) 4 500|
" o I N
s s
o aq
o s
R . T TR o
e e i
st sy site wscuis
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-18 of 34



ssamonias. FCC RADIO TEST REPORT Report No

.+ FR1IN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CHO06 2437MHz - R

5+4 Horizontal Fundamental

A (@BuVim) Date: 20221019

PEAK_BE 74

0 ’M\
70— gk / W
soof [ ;‘M

109

21 2840, 250, 260, 2t 2480, 2451 2
Frequency (Hz)
site +03CHIS-HY
Condition +PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

70.0f M\

4
e 1

-

Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-19 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO6 2437MHz - L

5+4

Vertical

Fundamental

A (@BuVim)

Date: 20221019

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o
s0d : O, SN N S S WS RIS v S
o
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_220623 VERTICAL
oo bR sonsseaEoRs s St o0 b00kes et saamao S At
Peak
1 TY i by
o
Site :03CHI5-HY Site :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-20 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO06 2437MHz - R

5+4

Avg.

AVG_BE_54]

300
209
109
a1 2440, 250, 2460, 270, 2a80. 2450, 2
Frequency (Hz)
Site +03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Vertical Fundamental
s0q
i
800 4 PEAK_BE 74
g
IS0 M
500 .
s
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL
RO 00D 000Kz VoW Co0Rs s WTAUTs
Peak Left Blank
woq
70.0f faia\
w1

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-21 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

5+4

Horizontal

Fundamental

1 (0B

Date: 20221019

Avg.

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

1no
o
600 M S 60|
500 : 0.0 b A o AT e S R B |
Site 2 03CH15-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORTZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o
600 609 ; s
" T o il
YY) US|
o
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

+ AV6_54 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-22 of 34



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

5+4

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i
800 PEAK_BE 74
0] /Mwmmﬂwmwm\
-
o
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
TR 1200 o 0 HORL7
Peak Left blank
600 /\ﬁ\f\ AVG_BE 54
mnr 1
o
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-23 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - L

5+4

Vertical

Fundamental

A (@BuVim)

Date: 20221019

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o
S —
600 )‘w ! 600
50.0) o 500| PRSI T TTUURES el Lttty
o
Site :03CHI5-HY Site 03CH15-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition 1 PEAK_74 3m 9120D_02294_220623 VERTICAL
oo bR sonsseaEoRs s St o0 b00kes et saamao S At
Peak
by 1 I
e ——
1 7Y S S SN A— 1
o
Site :03CHI5-HY Site :03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-24 of 34



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO6 2437MHz - R

5+4

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i
800 PEAK_BE 74
o Mww”v“"‘ww"ww\
50.0f ;
o
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL
TR 1200 o 0 VRTTC
Peak Left blank
600 T T VG_BE 54|
s = =
40.0) 1
o
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 E1-25 of 34



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CHO1 2412MHz
5+4 Horizontal Vertical
s0d
1wog
o
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 AVG 54|
g
R il U P v R
v DR sy i o e —
Site :03CHI5-HY Site :03CHI5-HY
Peak Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
Avg.
sod
o
600 VG 54| 00 G 54|
p
o N Y N s R o I N D N Bt e
s
g
17 7G Frequency (MHz) Frequency (MHz)
" Site 1 03CHI5-HY Site 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL
Avg.

TEL : 886-3-327-0868

Page Number : E1-26 of 34
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CHO06 2437MHz
5+4 Horizontal Vertical
i
09 PEAK 74 809 PEAK 74]
600 VG 54, 600 AVG 54
%09 \ e R e 504 ) P R T e |
s
Site :03CHI5-HY Site. 03CHI5-HY
Peak Condition : PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK_74 3m 9120D_02294_220623 VERTICAL
Avg.
600 VG 54 600 VG 54
w
17 7 G Frequency (MHz) Frequency (MHz)
. Site :03CHI5-HY Site. 03CH15-HY
Condition 1 AV6_54 3m 9120D0_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D0_02294_220623 VERTICAL
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-27 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1 (6Buvim) Date: 20221019 evel (Buvim) Date: 20221019
1300 1300
1200 1200)
100 ol
1000 1000
900 904
209 PEAK 74 8 ERK_74]
709 700
609 WG 54 e WG 54
500 g 500 l
ot T A . 2l bt gt T o
00 00}
300 300
200 200
109 100
0 5000, 00, 10000, T2000. 14000, T6000. a0 000 G000, 000 0000 42000 14006 6000 16000
Frequency (MHz) Freaquency (MHz)
site $03CHISHY site 03CHI5-HY
Pe ak Condition +PEAK_74 3m 9120D_02294_220623 HORIZONTAL Condition +PEAK_74 3m 9120D_02294_220623 VERTICAL
A (@Buvim) Date: 20221019 1 0B Date: 20221019
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 w0
709 700
609 WG 54 e G 54
500 504
B e e e e e I e e = e e e e e e e i B == === S L, S R
309 300
200 200
100 100
7700 17730, 17750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 180 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 16000
17 7G Froquency (MHz) Freauency (MHz)
. site +03CHI5HY site +03CHIS-HY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120>_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-28 of 34



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

5+4

Horizontal

Vertical

~18G

Avg.

) @Buvim) Date: 2022-1019 ol 0B Date: 20221019
1300 1300
1209 1200)
1109 0g
1000 1000)
s00 90|
809 va) 809 PERK 74
700) 70|
600 A6 54 o0gl A6 54
500 . 50 "
2 S - e} P VP v A R
Y S TN I N e Py - s v
300 300
200 20|
100 100]
%00 000 3000 0000 2000 000 16000 16000 00 5000 3000 70000 72000 Taogo. o000 18000
Frequency (WHz) Frequency (WHz)
site $03CHIS-HY site +03CHIS-HY
Pe ak Condition +PEAK_74 3m 91200_02294_220623 HORTZONTAL Condition PEAK_74 3m 9120D_02294_220623 VERTICAL
A @Bvim) Date: 20221019 el (@Buvim) Date: 20221019
1300 1304
1200 1200)
1109 t0g
1009 1000)
s09 00|
800 80|
700) 700
e 0L 609l AvG (54
500 500
B e R ] B e e B e e
300 300
200 20|
100 00|
7700 17730, 17750, T7770. 17790, 17810, 17830, 17850, 17370, 17630 17810, 17830, 17850, 17570, 18000 7700 17730, 17750, 17770, 17790. 17810, 17830, 17850, 17870, 17630, 17810, 17830, 17950, 17570, 18000
17.7G Frequency (WHz) Frequency (WHz)
. site $03CHIS-HY site 03CHIB-HY
Condition + AV6_54 3m 91200_02294_220623 HORTZONTAL Condition AVG_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 E1-29 of 34



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

) aBovim) Date:2022-10-19 o 0By Date: 20221019
1300 1300
1200 1200
1100 o)
1000 1000
204 a0
509 pEAKCTA 509 PERKCTA
709 704
09 G54 o e
%4 2 I e L P 9 R e e P
10 Py —
209 30 |
209 204 |
100 100 i
w00 oo S0 oo 160 7Aoo faoos 78000 650 G000 oo Toooo  Tw0 6o 7e0sn 18000
reauency (WHe) requency (W)
site £03CHI5-HY site £03CHI5-HY
Peak Condition PEAK_74 3m 9120D_02294_220623 HORTZONTAL Condition PEAK_74 3m 91200_02294_220623 VERTICAL
) aBovim Date: 2022:0-19 el @Bovim) Dates 20224019
1300 1300
1200 120
1100 o)
1000 1000
%09 a0
a0 s04|
709 70
609 oEn o0 A5t
509 500
e o N N B S S S N S S e e N NN S s S S S -
200 304
209 20
109 100
7700 17730, 750, 17770, 7780, 17910, 17830, 17850 17870, 1790, 17970, 17430, 17950 17970, 13000 7700 17730, 17750, 17770, 7780, 17970, 17830, 1795017470, 17890 17970, 7830, 17950, 17870, 15000
17.7G Freaquency () Frequency (WHn)
. site $03CHIS-HY site 03CHIS-HY
Condition  : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : E1-30 of 34



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ax HE20 Partial 26/4 CH06 2437MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 20221019

PERK 74

AVG 54

‘T M{ I il el s
000 000

8000. 10000, 12000, 4000, 6000, 18000
Frequency (MHz)

$03CHIS-HY.
:PEAK_74 3m 9120D_02294_220623 HORTZONTAL

Date: 2022-10-19

PEAK 74

AVG 54

A e B e e

5000, 2000 14000, 6000, 18000

7
Frequency (Hz)

£ 03CHI5HY
PEAK_74 3m 9120D_02294_220623 VERTICAL

17.7G
~18G

Avg.

Date: 20221019

7700 17730, 17750, 17770, 17790 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 18000

Frequency (MHz)

$03CHIS-HY
+ AV6_54 3m 9120D_02294_220623 HORTZONTAL

Date: 2022-1019

AVG[54

= N

7700 17730 17750, 17770, 17790, 17810, 17830, 17850. 17870, 17890, 17910, 17930, 17950, 17870, 13000

Frequency (MHz)

03CHI5HY
AV6_54 3m 9120D_02294_220623 VERTICAL
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE40 Full CHO6 2437MHz

5+4

Horizontal

Vertical

Peak

Avg.

Date: 20221019

PERK 74

AVG 54

T T P S e

8000.

10000, 12000, 4000, 6000, 18000
Frequency (MHz)

:PEAK_74 3m 9120D_02294_220623 HORTZONTAL

Date: 2022-10-19

1300
1200
o
1000
90
a0

PEAK 74

700
600]

AVG 54

50
400}
304
200

100]

P RS e e R e

Site £ 03CHI5HY
Condition PEAK_74 3m 9120D_02294_220623 VERTICAL

000 5000.

5000, 2000 14000, 6000, 18000

70000, 7
Frequency (Hz)

17.7G
~18G

Avg.

Date: 20221019

B ]

7700 17730, 17750, 17770, 17790 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 18000

Frequency (MHz)

+ AV6_54 3m 9120D_02294_220623 HORTZONTAL

el (dBuVim)

Date: 2022-1019

1300
1200
o)
1000
90
a0
700
60

AVG[54

50
409
300
200
100

e

7700 17730 17750, 17770, 17790, 17810, 17830, 17850. 17870, 17890, 17910, 17930, 17950, 17870, 13000

site 03CHI5HY
Condition AV6_54 3m 9120D_02294_220623 VERTICAL

Frequency (MHz)

TEL : 886-3-327-0868
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE40 Full (SHF @ 1m)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full SHF

5+4 Horizontal Vertical

Date: 20221102

A @Buvim) Date: 2022.11-02
1300 1300
1200 1200
00| 00|
1000 1000
s0.4f s0.f
200 PEAK 7 200 DEAK 7
700 700
609 VG 54 609 G 54
504 1 500 +
e, PPttt
00 s SRS b, 400] e A
N b S AT L S WS
300 300
200 200f
100 100
8000 21000, 23000, 26000, 27000, 29000, 51000, 33000, 35000, 37000 40000 8000 21000, 23000, 26000, 27000, 29000. 51000, 33000, 35000, 37000 40000
Freauency (MHz) Frequency (MHz)
site +03CHI5HY site +03CHI5HY
P e ak Condition :PEAK_74 Im SHF_BBHA917000993 HORTZONTAL Condition :PEAK_74 Im SHF_BBHA917000993 VERTICAL

Avg.
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Emission below 18GHz

2.4GHz WIFI 802.11ax HE40 Full (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11ax HE40 Full LF

5+4 Horizontal Vertical
as

—"
. B
2 3
3 pY 2 .
24 W MLW 284
/ I e i )
s w bl a4 e
| |
% e e w0 wo 70w

o 0. 7 EDumr T N BT
Frequency (WHz) Frequency (HHz)
site +03CHIS-HY site +03CHIS-HY
Q P / Condition + QP 3m BILO6_41912_20220206 HORTZONTAL Condition QP 3m BILOG_41912_20220206 VERTICAL

Peak
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

Appendix F. Radiated Spurious Emission

Temperature : 21.4~23.4°C
Test Engineer : Leo Lee, Mancy Chou and Bigshow Wang
Relative Humidity : 56~59%
<Antenna A>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 98.75 - - 91.65 27.79 16.16 | 36.85 | 320 208 P H
* 2472 90.03 - - 82.93 27.79 16.16 | 36.85 | 320 208 A H
2483.5 71.72 -2.28 74 64.56 27.83 16.18 | 36.85 | 320 208 P H
2483.5 52.21 -1.79 54 45.05 27.83 16.18 | 36.85 | 320 208 A H
802.11ax H
HE20 Full H
CH 13 * 2472 91.31 - - 84.21 27.79 16.16 | 36.85 | 400 223 P \Y
2472MHz * 2472 82.31 - - 75.21 27.79 16.16 | 36.85 | 400 223 A \Y
2483.6 65.04 -8.96 74 57.88 27.83 16.18 | 36.85 | 400 223 P \Y
2483.5 46.38 -7.62 54 39.22 27.83 16.18 | 36.85 | 400 223 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :F1-1of 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2472 98.47 - - 91.37 27.79 16.16 | 36.85 | 308 217 P H
* 2472 89.28 - - 82.18 27.79 16.16 | 36.85 | 308 217 A H
2483.5 71.39 -2.61 74 64.23 27.83 16.18 | 36.85 | 308 217 P H
2483.5 52.48 -1.52 54 45.32 27.83 16.18 | 36.85 | 308 217 A H
802.11ax
H
HE20
H
Partial 26/8
* 2472 91.21 - - 84.11 27.79 16.16 | 36.85 | 400 222 P \%
CH 13
* 2472 82 - - 74.9 27.79 16.16 | 36.85 | 400 222 A \Y
2472MHz
24835 64.14 -9.86 74 56.98 27.83 16.18 | 36.85 | 400 222 P \%
2483.5 45.86 -8.14 54 38.7 27.83 16.18 | 36.85 | 400 222 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-2 of 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 100.57 - - 93.47 27.79 16.16 | 36.85 | 307 | 207 P H
* 2472 91.01 - - 83.91 27.79 16.16 36.85 307 207 A H
2483.55 70.9 -3.1 74 63.74 27.83 16.18 | 36.85 | 307 | 207 P H
802.11ax 24835 5202 | -1.98 54 4486 | 27.83 | 16.18 | 36.85 | 307 | 207 | A | H
HE20 H
Partial H
52/40 * 2472 93.31 - - 86.21 27.79 16.16 36.85 400 222 P \%
CH13 * 2472 83.39 - - 7629 | 27.79 | 16.16 | 36.85 | 400 | 222 | A | V
2472MHz 2483.5 6433 | -9.67 74 57.17 | 27.83 | 16.18 | 36.85 | 400 | 222 | P | V
2483.5 46.61 -7.39 54 39.45 27.83 16.18 | 36.85 | 400 | 222 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-30f 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 97.11 - - 90.01 27.79 16.16 | 36.85 | 309 | 225 P H
* 2472 88.58 - - 81.48 27.79 16.16 36.85 309 225 A H
2483.5 72.21 -1.79 74 65.05 27.83 16.18 | 36.85 | 309 | 225 P H
802.11ax 24835 52.37 | -1.63 54 4521 | 27.83 | 16.18 | 3685 | 309 | 225 | A | H
HE20 H
Partial H
106/54 * 2472 91.71 - - 84.61 27.79 16.16 36.85 400 222 P \%
CH13 * 2472 82.98 - - 75.88 | 27.79 | 16.16 | 36.85 | 400 | 222 | A | V
2472MHz 2483.5 64.14 | -9.86 74 56.98 | 27.83 | 16.18 | 36.85 | 400 | 222 | P | V
2483.5 46.15 -7.85 54 38.99 27.83 16.18 | 36.85 | 400 | 222 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : Fl-4 of 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 2472 100.73 - - 93.63 27.79 16.16 | 36.85 300 203 P H
* 2472 91.84 - - 84.74 27.79 16.16 36.85 300 203 A H
2483.5 71.73 -2.27 74 64.57 27.83 16.18 | 36.85 300 203 P H
802.11ax 24835 49.27 | -4.73 54 4211 | 27.83 | 16.18 | 36.85 | 300 | 203 | A | H
HE20 H
Partial H
242/61 * 2472 89.68 - - 82.58 27.79 16.16 | 36.85 383 215 P \%
CH13 * 2472 80.36 - - 7326 | 2779 | 16.16 | 36.85 | 383 | 215 | A | V
2472MHz 2483.55 64.11 | -9.89 74 56.95 | 27.83 | 16.18 | 36.85 | 383 | 215 | P | V
2483.5 45.26 -8.74 54 38.1 27.83 16.18 | 36.85 383 215 A \%
\%
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number :F1-50f 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 99.69 - - 92.64 27.75 16.15 | 36.85 | 300 | 227 P H
* 2462 89.38 - - 82.33 27.75 16.15 36.85 300 227 A H
2483.6 71.71 -2.29 74 64.55 27.83 16.18 | 36.85 | 300 | 227 P H
2483.5 52.13 -1.87 54 44.97 27.83 16.18 36.85 300 227 A H
802.11ax P | H
HE40 Full A H
CH11 * 2462 91.19 - - 84.14 27.75 16.15 36.85 400 223 P \%
2462MHz |« 2462 82.3 - - 75.25 | 27.75 | 16.15 | 36.85 | 400 | 223 | A | V
2483.5 66.86 -7.14 74 59.7 27.83 16.18 36.85 400 223 P \%
2483.5 47.93 -6.07 54 40.77 27.83 16.18 | 36.85 | 400 | 223 A |V
P \%
A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-6 of 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 97.23 - - 90.18 27.75 16.15 | 36.85 | 305 | 210 P H
* 2462 88.26 - - 81.21 27.75 16.15 36.85 305 210 A H
2483.5 71.15 -2.85 74 63.99 27.83 16.18 | 36.85 | 305 | 210 P H
802.11ax 24835 52.14 | -1.86 54 4498 | 27.83 | 16.18 | 3685 | 305 | 210 | A | H
HE40 H
Partial H
484/66 * 2462 89.41 - - 82.36 27.75 16.15 36.85 400 223 P \%
CH11 * 2460 80.19 - - 73.16 | 27.74 | 16.14 | 36.85 | 400 | 223 | A | V
2462MHz 24835 64.56 | -9.44 74 57.4 27.83 | 16.18 | 36.85 | 400 | 223 | P | V
2483.5 46.06 -7.94 54 38.9 27.83 16.18 | 36.85 | 400 | 223 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F1-7of 7

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

<Antenna C>

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2472 97.46 - - 90.36 27.79 16.16 | 36.85 | 244 | 228 P H
* 2472 88 - - 80.9 27.79 16.16 36.85 244 228 A H
2483.508 72.13 -1.87 74 64.97 27.83 16.18 | 36.85 | 244 | 228 P H
2483.508 52.32 -1.68 54 45.16 27.83 16.18 36.85 244 228 A H
802.11ax H
HE20 Full H
CH 13 * 2472 91.14 - - 84.04 27.79 16.16 36.85 100 359 P \%
2472MHz |« 2472 81.85 - - 7475 | 27.79 | 16.16 | 36.85 | 100 | 359 | A | V
2483.508 65.75 -8.25 74 58.59 27.83 16.18 | 36.85 | 100 | 359 P |V
2483.508 46.91 -7.09 54 39.75 27.83 16.18 | 36.85 | 100 | 359 A |V
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-10f9

FAX : 886-3-327-0855




ssamonae. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 2472 96.53 - - 89.43 27.79 16.16 | 36.85 | 246 229 P H
* 2472 88.22 - - 81.12 27.79 16.16 | 36.85 | 246 229 A H
2483.584 71.19 -2.81 74 64.03 27.83 16.18 | 36.85 | 246 229 P H
2483.508 51.5 -2.5 54 44.34 27.83 16.18 | 36.85 | 246 229 A H
802.11ax
H
HE20
H
Partial 26/8
* 2472 89.6 - - 82.5 27.79 16.16 | 36.85 | 100 | 359 P \Y
CH 13
* 2472 81.9 - - 74.8 27.79 16.16 | 36.85 | 100 | 359 A \Y
2472MHz
2483.622 63.85 -10.15 74 56.69 27.83 16.18 | 36.85 | 100 | 359 P \Y
2483.508 4591 -8.09 54 38.75 27.83 16.18 | 36.85 | 100 | 359 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-20f 9

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 96.91 - - 89.81 27.79 16.16 | 36.85 | 239 | 228 P H
* 2472 88.87 - - 81.77 27.79 16.16 36.85 239 228 A H
2483.66 70.75 -3.25 74 63.59 27.83 16.18 | 36.85 | 239 | 228 P H
802.11ax 2483.508 5201 | -1.99 54 4485 | 2783 | 16.18 | 3685 | 239 | 228 | A | H
HE20 H
Partial H
52/40 * 2480 90.98 - - 83.84 27.82 16.17 36.85 100 1 P \%
CH13 * 2480 82.58 - - 75.44 | 27.82 | 16.17 | 36.85 | 100 1 AV
2472MHz 2483.584 65.68 | -8.32 74 5852 | 27.83 | 16.18 | 36.85 | 100 | 1 PV
2483.5 47.12 -6.88 54 39.96 27.83 16.18 | 36.85 | 100 1 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-30f9

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 2472 94.03 - - 86.93 27.79 16.16 | 36.85 242 227 P H
* 2472 85.36 - - 78.26 27.79 16.16 36.85 242 227 A H
2483.508 69.66 -4.34 74 62.5 27.83 16.18 | 36.85 242 227 P H
802.11ax 2483.508 49.83 | -4.17 54 42.67 | 2783 | 16.18 | 36.85 | 242 | 227 | A | H
HE20 H
Partial H
106/54 * 2472 86.96 - - 79.86 27.79 16.16 | 36.85 100 358 P \%
CH13 * 2472 78.87 - - 71.77 | 2779 | 16.16 | 36.85 | 100 | 358 | A | V
2472MHz 2483.546 63.7 | -10.3 74 56.54 | 27.83 | 16.18 | 36.85 | 100 | 358 | P | V
2483.508 44.52 -9.48 54 37.36 27.83 16.18 | 36.85 100 358 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-4 0of 9

FAX : 886-3-327-0855




ssamonae. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 97.77 - - 90.67 27.79 16.16 | 36.85 | 253 | 226 P H
* 2472 88.87 - - 81.77 27.79 16.16 36.85 253 226 A H
2483.584 72.1 -1.9 74 64.94 27.83 16.18 | 36.85 | 253 | 226 P H
802.11ax 2483.508 5243 | -1.57 54 4527 | 2783 | 16.18 | 3685 | 253 | 226 | A | H
HE20 H
Partial H
242/61 * 2472 90.6 - - 83.5 27.79 16.16 | 36.85 | 100 | 358 P |V
CH13 * 2472 82.14 - - 75.04 | 27.79 | 16.16 | 36.85 | 100 | 358 | A | V
2472MHz 2483.546 66.05 | -7.95 74 5889 | 27.83 | 16.18 | 36.85 | 100 | 358 | P | V
2483.508 46.73 -7.27 54 39.57 27.83 16.18 | 36.85 | 100 | 358 A |V
\%
\%
3. No other spurious found.
Remark
4. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-50f9

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 97.2 - - 90.15 27.75 16.15 | 36.85 | 203 | 187 P H
* 2462 88.43 - - 81.38 27.75 16.15 36.85 203 187 A H
2483.5 61.15 -12.85 74 53.99 27.83 16.18 | 36.85 | 203 | 187 P H
2483.5 49.44 -4.56 54 42.28 27.83 16.18 36.85 203 187 A H
802.11ax P | H
HE40 Full A H
CH11 * 2462 92.58 - - 85.53 27.75 16.15 | 36.85 | 100 | 356 P \Y
2462MHz |« 2462 83.92 - - 76.87 | 27.75 | 16.15 | 36.85 | 100 | 356 | A | V
2483.5 56.76 -17.24 74 49.6 27.83 16.18 | 36.85 | 100 | 356 P \Y
2483.5 45.33 -8.67 54 38.17 27.83 16.18 | 36.85 | 100 | 356 A |V
P \%
A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : F2-6 of 9

FAX : 886-3-327-0855




ssamonae. FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 95.77 - - 88.72 27.75 16.15 | 36.85 | 256 | 223 P H
* 2462 85.87 - - 78.82 27.75 16.15 36.85 256 223 A H
2483.5 69.98 -4.02 74 62.82 27.83 16.18 | 36.85 | 256 | 223 P H
802.11ax 24835 51.18 | -2.82 54 4402 | 2783 | 16.18 | 3685 | 256 | 223 | A | H
HE40 P | H
Partial A H
484/65 * 2462 87.33 - - 80.28 27.75 16.15 | 36.85 | 100 6 P |V
CH11 * 2462 78.45 - - 71.4 27.75 | 16.15 | 36.85 | 100 6 AV
2462MHz 2483.5 64.49 | -9.51 74 57.33 | 27.83 | 16.18 | 36.85 | 100 | 6 PV
2483.5 45.01 -8.99 54 37.85 27.83 16.18 | 36.85 | 100 6 A |V
P \%
A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 F2-70of 9

FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : F2-8 0of 9
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level [Margin Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : F2-90f 9
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Appendix G. Radiated Spurious Emission Plots

Temperature : 21.4~23.4°C

Test Engineer : Leo Lee, Mancy Chou and Bigshow Wang

Relative Humidity : 56~59%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : G1-10of 15
FAX : 886-3-327-0855
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<Antenna A>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH13 2472MHz

5+4 Horizontal Fundamental

el (@Buvim) Date: 20221003

s @soum Dats 20221000
1309 1300
1209 1200
nog o)
1009 =t 1000
Y p S LN P

s00) /

7 PERK_BE_74] 809) PERK 74|
700) 700]

s00) . s00]

P T— R ———

N
o
|
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORTZONTAL Condition PEAK_74 3m 9120D_02294_220623 HORIZONTAL
CRBwi0Co00s voviSoo0 e W oo 000G W
‘
e N !
700) ~ V. 700
o y
b — SR o R N ESS—
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition AV6_54 3m 9120D_02294_220623 HORIZONTAL
A AR

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : G1-2 of 15
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Report No. : FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH13 2472MHz

5+4 Vertical

Fundamental

A (@Buvim)

Date: 2022-10.08

o /
P O N— o w

PEAK_BE 74|

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

400

300)

200]

100]

450 260, 270, 2480, 250
Frequency (MHz)

Site +03CHIS-HY
Condition :PEAK_BE_74 3m 91200_02294_220623 VERTICAL

Date: 2022-10.08

PERK 74
L.\’»WW

500, 1700, 1900 2100 2300,
Frequency (1Hz)

+03CHIS-HY

AK_74 3m 9120D_02294_220623 VERTICAL
W:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, 3000

Peak

Avg.

Date: 202210.08

A (@BuVim)

Date: 2022.10.08

AVG_BE_54| 600

70 2480.
Frequency (MHz)

: AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

290, 250 000 300 1500 1700,

site
Condition

$03CHIS-HY

Frequency (MHz)

+ AV6_54 3m 9120D_02294_220623 VERTICAL
W:1000.000KHZ VBW:0.010KHz SWT:Auto

2100 2300, 2600, 2700, 3000

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH13 2472MHz

5+4 Horizontal

Fundamental

A (@Buvim)

Date: 2022-10.08

PEAK_BE74|

b
w00 4/“\ /m«\v’/\/ /\
7

o«
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450 260. 270, 2480,
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Condition +PEAK_BE_74 3m 91200_02294_220623 HORIZONTAL
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e e
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:PEAK_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

500 1700, 1900 2100 2300, 2500 2700. 000
Frequency (MHz)
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AVG_BE 54|

450 260, 270, 0.

28
Froquency (Hz)
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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2450, 2500

Condition : AV6_BE_54 3m 9120D_02294_220623 HORTZONTAL

Date: 2022-10.08

500, 1700,

+03CHI5-HY
+ AV6_54 3m 9120D_02294_220623 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

900 2100 2300, 2500 2700, 3000
Frequency (1Hz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH13 2472MHz

5+4 Vertical Fundamental

A (@Buvim) Date: 2022-10.08

80.0| AY 80.0|
o A -
Y EA—— ] P e M E—————
m
Site :03CHI5-HY Site :03CHI5-HY
Condition < PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition AK_74 3m 9120D_02294_220623 VERTICAL
o oabbom sovrseeaszongs s A
Peak
o o
o o

w0
700 700
- 609
s s
rw,  E— — X
509 Sl 501

= o O O s
309 300
200 200
100 100
7 70 T 7ast, g0, 700 00 W00 W00 00 ie00_ 70 700 7306 700 00
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+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

W:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH13 2472MHz

5+4
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Fundamental
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Condition + AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11ax HE20 Partial 52/40 CH13 2472MHz

5+4 Vertical Fundamental

A (@Buvim)

Date: 2022-10.08 A @Buvim) Date: 2022.10.08
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Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

W:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No

.+ FRIN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH13 2472MHz

5+4
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Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH13 2472MHz
5+4 Vertical Fundamental
m pi ~ m =
o N a e i) -
g
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/62 CH13 2472MHz

5+4 Horizontal Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/62 CH13 2472MHz
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Avg.

TEL : 886-3-327-0868
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH11 2462MHz -
5+4 Horizontal Fundamental
o~ oo
000 A T 90|
\
70| 70| ’
60.0| MF"“«M 60.0|
50| . SO0 e A i A
wd
nd
Condition :PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition :PEAK_74 3m 9120D_02294_220623 HORIZONTAL
RO TOCBOOR VO WASOODRO0RHE SWAi RO OGO Z VEMASOMO000R 2 STt
Peak
wo N TN TN 500 \
«d — wd
400f e 00f e B
wd
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL
ROELOTE 000K 1 VB GOI0R s Ut RoMLoOD 000K B OS1ok s Su Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH11 2462MHz -

5+4 Vertical Fundamental
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Report No

.+ FRIN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE4O0 Partial 484/66 CH11 2472MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonae. FCC RADIO TEST REPORT Report No. : FR1IN1011-01C

<Antenna C>

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Avg.

W:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
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Report No. : FR1IN1011-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
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TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH13 2472MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 52/40 CH13 2472MHz
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Report No. : FR1IN1011-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m
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TEL : 886-3-327-0868
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH13 2472MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH13 2472MHz

5+4 Vertical Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 242/61 CH13 2472MHz
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TEL : 886-3-327-0868
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Report No

.+ FRIN1011-01C
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH11 2462MHz - R

5+4 Vertical Fundamental
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TEL : 886-3-327-0868
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE40 Partial 484/65 CH11 2462MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Appendix H. Duty Cycle Plots

Antenna Band Duty Cycle(%) | T(us) | 1/T(kHz) | VBW Setting
5+4 2.4GHz 802.11b for Ant. 5 100.00 - - 10Hz
5+4 2.4GHz 802.11b for Ant. 4 100.00 - - 10Hz
5+4 2.4GHz 802.11g for Ant. 5 100.00 - - 10Hz
5+4 2.4GHz 802.11g for Ant. 4 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 5 Full RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 4 Full RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 5 26 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 4 26 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 5 52 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 4 52 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 5 106 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 4 106 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 5 242 RU 100.00 - - 10Hz
S+4 802.11ax HE20 for Ant. 4 242 RU 100.00 - - 10Hz
5+4 802.11ax HE40 for Ant. 5 Full RU 100.00 - - 10Hz
5+4 802.11ax HE40 for Ant. 4 Full RU 100.00 - - 10Hz
5+4 802.11ax HE40 for Ant. 5 484 RU 100.00 - - 10Hz
5+4 802.11ax HE40 for Ant. 4 484 RU 100.00 - - 10Hz

TEL: 886-3-327-0868 Page Number : H1 of H7

FAX: 886-3-327-0855
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MIMO <Ant. 5>
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802.11ax HE20 Full RU 802.11ax HE20 26 RU
Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 23,35 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 23,35 d @ RBW 10 MHz
20 B @ SWT Sms @ VBW 10 MHz o att 20 B @ SWT Sms @ VBW 10 MHz
SGL
(@ 1Pk Max
D3 mi[1] 24.26 dBm)| mMi[1] 17.62 dBm|
P Wbt A A A it il A e A=A s o A BT s M b= 360.00 ps|
20 df T 4+ 5
2[1] 0.0 db (B8 " AFailh, b e Anarddfre L ,&ﬁ«l—ﬂ-. Sl AR A Ay vm..»‘-?,,v“u
2.34000 ms| 5000 rhs|
10d
0 dem
-10 dém: -10 dém:
-20 dem -20 dem
=30 dem: =30 dem:
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 501 pts 500.0 ps/ | ||(CF 2.412 GHz 501 pts 500.0 ps/
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
" 1 340.0 ps 24,26 dBm " 1 360.0 ps 17.62 dém
p2| M1 1 2.34 ms -0.08 d8 p2| M1 1 2.35 ms 4.59 dg
D3 M1 1 2.34 ms -0.08 d& D3 M1 1 2.35 ms 4,59 da
L Ji Ready #|L Ji Ready i
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802.11ax HE20 52 RU

802.11ax HE20 106 RU

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 23,35 di e RBW 10 MHz Ref Level 30.00 dbm  Offset 23,35 di e RBW 10 MHz
Att 20 cP @ SWT 10ms @ VBW 10 MHz o Att 20 cP @ SWT 10ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
T. M1 21.15 dBm| - M1 19.69 dbm)|
! X = . 1.010p ms P R - N ; 960.0 s,
2)3\'4(-1 P ot = YA T A gy A M AU A VL] | RO-SRR R v T L s N T o o L T RV T )
3.8800 ms| 3.0500 ms|
10 d 10 d
0 dam 0 dam
-10 dem -10 dem
-20 dem: -20 dem:
-30 dem -30 dem
-40 dem -40 dem
50 dBrr 50 dBrr
-60 dem -60 dem
CF 2.412 GHz 501 pts 1.0ms/ ] [|lcF2.412 GHz 501 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 1.01 ms 21.15 dBm [ 1 960.0 ps 15.69 dBm
p2| M1 1 3.88 ms -0.56 de p2| M1 1 3.05 ms 1.05 dg
D3 M1 1 3.88 ms -0.58 d& D3 M1 1 3.05 ms 1.05 d&
L il Ready il i ] Ready i
802.11ax HE20 242 RU 802.11ax HE40 Full RU
Spectrum F|| spectrum -
Ref Level 30.00 dbm  Offset 23,35 d @ RBW 10 MHz ReflLevel 30.00 cBm  Offset 23.35 db @ RBW 10 MHz
Att 20 B @ SWT 10ms @ VBW 10 MHz o Att 20CB @ SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
11 mMi[1] 21.33 dBm)| . M1[1] 20.72 dBm)|
¥ D 1.1700 m _ __|pa 250,00 ps,
281 T T A g st iy G | oo % S
3.6700 ms 2.32000 ms|
10d 10 df
0 dem od
-10 dém: -10 di
-20 dem 20d
-30 dem 304
-40 dam: -40 di
-50 dem -50 di
-0 dBrr 0 d
CF 2.412 GHz 501 pts 1.0ms/ | || CF 2.422 GHz 501 pts 500.0 ps/
Marker Marker’
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
11 1 117 ms 21,33 dém ML 1 250.0 ps 20.72 dBm
p2| M1 1 3.67 ms -0.16 d8 D2 M1 1 2.32 ms -0.30 dB
D3 M1 1 3.67 ms -0.16 d8 D3 M1 1 2.32 ms -0.30 db
| -
L Ready PR #|L il ] Ready CITTTTTTTN 4
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802.11ax HE40 484 RU

Spectrum

=)

Ref Level 30.00 dBm

Offset 23.35 dB & RBW 10 MHz

o At 20 B @ SWT Sms @ VBW 10 MHz
SGL
(@ 1Pk Max
M1l 19.26 dBm
.
2oy s T BRLTfA ey s
1.45000 ms|
10 de
0 di
-10 di
-20 di
-30 di
-40 df
-50 di
-60 di
CF 2.422 GHz 501 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML T 400.0 ps 19.26 dBm
D2 M1 1 1.45 ms 1.60 g8
D3 M1 1 1.45 ms 1.60 dB
)il ) Ready LTI ] 4
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MIMO <Ant. 4>

802.11b 802.11g
Spectrum Spectrum

ReflLevel 30.00 cBm  Offset 23.35 b @ RBW 10 MHz ReflLevel 30.00 cBm  Offset 23.35 0B & RBW 10 MHz
o Att 20 d8 @ SWT Sms @ VBW 10 MHz o At 20d8 @ SWT 10 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
1 M1l 21.55 dBm ML 24.18 dBm)|
i o it s i T s b A i, b B b A8y S P e
0 D2[1] oot as] |12 D2[1] 1.08 dB
2.11000 ms)| 3.4600 ms
10 de 10 de
0 di 0 di
-10 di -10 di
-20 d -20 d
-20 di -30 di
-40 df -40 df
-50 d -50 di
-60 d -60 di
CF 2.412 GHz 501 pts 500.0 ps/ | [|(CF 2.412 GHz 501 pts 1.0ms/
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | nction Result | Type | Ref | Trc | X-valua | Y-valua | _Function | Function Result |
ML T 520.0 ps 21.55 dBm ML T 1.91 ms 24.18 dBm
D2 M1 1 2.11 ms -0.01 dB p2. M1 1 3.46 ms -1.08 dB
D3 M1 1 2.11 ms -0.01 dB D3 M1 1 3.46 ms -1.08 dB
[ il ] Ready 7| 1 ] Ready i

802.11ax HE20 Full RU 802.11ax HE20 26 RU
Spectrum E] Spectrum E]

RefLevel 30.00 dBm  Offset 23.35db e RBW 10 MHz RefLevel 30.00 dBm  Offset 23.35db e RBW 10 MHz
o Att 20 d8 @ SWT 5ms @ VBW 10 MHz o Att 20 d8 @ SWT 10ms & VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
K GE M1[1] 25.14 dBm)| MI1[1] 18.21 dBm
b P A ETSPIVR PRSPV WS Sty e BT vty P ST W v | (| N | ) 'I 780.0 ps
p2[1] 0.35 dB ﬁﬂ:‘i‘\m ot p VR s AL AT A M J1Lav"q}'a{ﬁ.\wmn-“.f\_'\\,J\ T “M‘J\"’hﬂ-‘ﬁ”;‘kﬁ‘\‘w
1.89000 ms, N 3.8500 ms|
10 d 10 d
0 di 0 di
-10 di -10 di
-20 d -20 d
=30 di =30 di
-40 -40
50 d -50 df
-60 d -60 di
CF 2.412 GHz 501 pts 500.0 ps/ | ||(CF 2.412 GHz 501 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | nction Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 440.0 ps 25.14 dbm ML 1 760.0 ps 18.21 dbm
p2| M1 1 1.89 ms -0.35 d p2| M1 1 3.85ms -1.61.dB
pal M1 1 1.89 ms -0.35 db pal M1 1 3.85 ms -1.61 db
[ il ] Ready il il ] Ready 4
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802.11ax HE20 52 RU

802.11ax HE20 106 RU

Spectrum

(%)

Spectrum

Ref Level 30.00 dBm

Offset 23.35 dB & RBW 10 MHz

(%)

Ref Level 30.00 dBm

Offset 23.35 dB & RBW 10 MHz

o Att 20 d8 @ SWT 10 ms @ VBW 10 MHz o At 20 d8 @ SWT 10 ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
M1l 18.06 dBm m1[1] 21.32 dBm)|
p—— L D3 i ., 710.0 ps » o Dz . 1.2500 ms
ety AT e i e Ty h-,.rwf,,.u\,,wkmrh\urw.»_J'\urq,r Vi i |2 Rt v TR ﬁ;,fi;ﬂ.w\,f{r-u ""4'-"‘4'\'“"‘W"‘*"h“""”““{\_’i\ﬂm
4.0400 ms)| 3.6200 ms)|
10 de 10 de
0 di 0 di
-10 di -10 di
-20 di -20 di
-20 di -30 di
-40 df -40 df
-50 di -50 di
-60 d -60 di
GF 2.412 GHz 501 pts 1.0ms/ | [|(CF 2.412 GHz 501 pts 1.0 ms/
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
1L T 710.0 ps 18.06 dBm 1L T 1.28 ms 21.32 dbm
D2 M1 1 4.04 ms 1.92 d8 D2 M1 1 3.62 ms -1.24 dB
D3 M1 1 4.04 ms 1.92 dB D3 M1 1 3.62 ms -1.24 dB
[ il ] Ready 7| il ) Ready y
802.11ax HE20 242 RU 802.11ax HE40 Full RU
Spectrum “—]? Spectrum “—]?
RefLevel 30.00 dBm  Offset 23.35db e RBW 10 MHz RefLevel 30.00 dBm  Offset 23.35db e RBW 10 MHz
o Att 20CB @ SWT 10 ms @ VBW 10 MHz o Att 20CB @ SWT 5ms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
B M1[1] 10.43 dBm)| . M1[1] 21.13 dBm)|
1 Da
i 1 3 . ° 1,0600 ms dteX . s pmrsm o, oo 00 1Y)
L e e T T e s mM-]J\,\.»u.w‘,-wﬁm.\\\,J/J.w-\/.r-\r’vr;\ﬂ"i".‘lh D2[1] Y o J‘n’%? d8|
3.9600 ms) 1.97000 ms|
10 d 10 d
0 di 0 di
-10 d -10 di
-20 di -20 di
=30 di =30 di
40 d 40 d
-50 di -50 di
-60 d -60 di
CF 2.412 GHz 501 pts 1.0ms/ | || CF 2.422 GHz 501 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 1.08 ms 19.43 dbm ML 1 410.0 ps 21.13 dbm
p2| M1 1 3.96 ms 3.64 dB p2| M1 1 1.97 ms 0.22 dB
D3 M1 1 3.96 ms 3.64 dB D3 M1 1 1.97 ms 0.22 dB
[ ] Ready T #|L il ] Ready CITTTTTTTN 4
TEL: 886-3-327-0868 1 H6 of H7

FAX:

886-3-327-0855

Page Number



samonias. FCC RADIO TEST REPORT Report No. : FR1IN1011-01C

802.11ax HE40 484 RU
Spectrum

o
Ref Level 30.00 dBm Offset 23.35 dB & RBW 10 MHz

jo ALt 20 dB & SWT 5 ms & VBW 10 MHz
SGL

(@ 1Pk Max
M1l 19.83 dBm
L 1 bR . 1.19000 ms|
S ~ e e I e S Y
1.66000 ms|
10 df
0 di
-10d
-20 di
30d
a0 d
-50 di
0 d
CF 2.422 GHz

501 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML T 119 ms 19.83 dbm
D2 M1 1 1.66 ms 0.00 de
D3 M1 1 1.66 ms 0.09 d8

I ) Ready REREREREE)

#
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